

Supplied by:
Vyva Fabrics
TT. Vasumweg 140
1033 SH Amsterdam
The Netherlands

Laboratory Report Number 001301.A

Test Date August 06th - September 22nd, 2021

Report Date April 04th, 2022

Sample Description:


Harlow Lot: 926913

Specification: Product Specifications - Harlow 7.5.1-00-145/15, (2020-04-16)

N°	TEST	TEST METHOD	CONDITIONS	DIRECTION	SPECIFICATION / LIMITS	UNITS	QTY. TESTED	TEST RESULTS
1	Colorfastness to Light: Xenon-Arc	ISO 105-B04 (2014)	1000 hours	N/A	4-5 min	AATCC Grey Scale for Color Change	1	AATCC Rating 4-5

NOTE:

N/A: No applicable.


Performed by: Yennifer Castaño
Quality Analyst


Approved by: Dora Vásquez M.
Quality Manager